



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		79550A 1	BRACKET	2		
2	10	68101	SCREW (3/8-16 X 1-3/8 IN.)	2		
3	16	805357	STUD	4		
4		814263A 1	BASE ASSEMBLY	2		
5	11	816331	NUT-JAM (3/4-16)	2		
6	14	12657	WASHER-TAB	2		
7	11	859126	NUT-JAB (3/4-16)	2		
8	13	68102	LOCKWASHER (3/4 IN.)	2		